Attached Fig

QGZ25-30A Water Pump
body parts

T

Appendix. 1ist of Pump Parts

Ser.NO|  Part NO Part Name _ |Qty. |SerNo| Part NO Part Name __|Qty.
1 | a6z215-30.4-1 | HOSE JONT 2 | 24 | Q6z40-35.10  |THROTTLE LEVER | 1
2 | a6z2z5-30.4-3 |HOSECOUPLING | 2 | 25 | GB 971 WASHER 2
3 | 06z25-304-2 | PAckinGtPLug) | 2 | 26 | GB 93 WASHER SPRING | 2
4 | @6z25-30-6 VALVE CASE 1| 27 | GB88Y NUT M5 1
5 | a6z25-30.2 CHECK VALVE 1 | 28 | GBé6I70 NUT M8 4
6 | 6B9074.15 BoLTW/swmsx20 | 7 | 29 | @Gz40-35A.3 | RUBBERPILLAR | 1
7 | 6B 34521 0-SEALINGRING | 2 | 30 | GBS170 MUT M5 1
8 | a6zz5-30-3 | PLUG 2 | 31 | @6z40-35A.1 | BASE 1
9 | GB9074.15 BOLTW/SWMex20 | 4 | 32 | QGZ40-35-5  |uNm viBrATION RUBBER| 4
10 | @6z25-30-3 | PUMP CASE 1|33 |68 WASHER 4
11 | @6z25-30-8 | PACKING 1 | 3 | cBaus SCREW sTa.2X13 | 4
12_| a6zz5-30-7 | BEND !

13 | 68907415 BOLT W/SW M8x30 | 2

1% | 6B 34521 O-SEALINGRING | 7

15 | @6725-30-5 | VOLUTE SHELL !

16 | QGZ25-30-4 | IMPELLER !

17 | 6834521 O-SEALINGRING | T

18 | 06z40-354 MECHANICAL SEAL| 1

19 | a6z40-35-8 SEAL PACKING 4

20 | G870 SCREW M6X40 4

21 | 6834521 O-SEALINGRING | !

22 | @GZ25-30-2 | CASING COVER !

23 | 06z25-30-10 | HANDLE !




